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Fig. 2 Test Program
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Table 1 Mechanical Properties of Materials

e Stress | o, Oy
Material T (MPa)

PL2.3 (85400) 201 324 4

PL3.2 (SS400) 338 429 3

Steel PL9  (SS400) 289 437 1-4

PL12 (SS400) 257 413 1-4

PL16 (SS400) 261 422 1-4

2

1-3

note

D6  (SD295) 319 504

Re'“g:rcmg DI6 (SD295) | 342 522 | 1-
(SD345) | 419 580 | 4
Stress | F. F,
Material (MPa) note
212 281 | 1
T 285 226 | 2
276 224 | 3
298 257 | 4

note : Values used for specimen TR-53t

1
2 : Values used for specimen BR-53t

3 : Values used for specimen TR-CP32t
4 : Values used for specimen TR-CP23t
F. : Compressive strength

F, : Splitting strength

o, @ Yield stress

o, : Maximum stress
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Table 2 Test Results

seemen (5" (B e
TR-33¢ (ggg)‘) (ggg) (331%
BRs3t (ggfg) 52;% (33:;)
Rt - 35 )
FRACRERS B (223) (ggig)
*) () : Negative Load

#%) (D@ : Cracking Pattern as Shown in Fig. 4
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Fig. 8 Application of Proposed Method
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